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Fig. 1. Typical creep curves (650°C )
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Table 1| IZR$ & & 7 MAOKK & BABKELRF
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Q. 700°Cx 1h—A.C.] #IF & L 650°C, 12kg / mme
T 2500~4000h @ & ) — THEEITI DI, — B
1 B [1250°C x 1/2h —0.Q. 700°Cx 1 h —A.C.] H X
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Fre
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Tabie 1. Chemical composition of specimens.

Sample No. C | Mn si Cr | Mo V  Nb B N | pther
S, 0420 05 0-4 11°50 ' 0+87 013  0°2l — — —
S2 016 0°5 0-4 1183, 0°65 0°16  0°18 | 0°15 — —
S 3 0°16 05 0'4 11°30 | 0°99 . 0°12 023 | 003 | 0°02 —
S 4 0°16 05 0°4 117110 | 0790 = 0°12  0°20 | 005 | 0-05 ! —_
S5 0°20 0°3 04 12°16 | 092  0°2L  0°24 | 003 | 0°10 | —
Se 0°15 05 04 1110 | 099 ; 0°13  0°22 | 0-03 Ti 0712
S 7 0°16 05 04 11°83 | 120 | 0°15 023 | 003 | 0°02 W 0°18

Table 2. ‘Creep and rupture properties of 12 percent chromium heat-resisting steels.

Heat treatment B

S Heat treatment A 1150°Cx1/2->0.Q. 700°Cx1th->A.C. 1250°Cx 1/2h —0.Q.
iz ) i 700°Cx1h->A.C. )
o Rupture time and rupture | Rupture time and rupture
8. 650°C’'and 12mg/mm? in total strain % elongation, 650°C and elongation, 650°C and
g : ) 24 kg / mm? 24 kg / mm?
a - Rupture time, Rupture Rupture time] Rupture
) . at 300h i at 1000h at 2500h (h) elongation (%)! (h) elongation (%)
S1° 0308 0-480 © - 429+ 7% i 22-7 196°9 117
S2- 0°326 . 0-488 ; 0°804 290" 5% 7-0 — —
$3 0258 | 0°368 | 0°544 209+3 | 67 821°0 50
S4, 0-268 0°380 : 0:536 1207 | 19-7 805*5 33
S5 0242 0-342 ' —_ 157-8% 10°0 — —_—
Seé 0-396 0-640 —_ 268 ! 28°3 8-4 14-3
S7 0°+240 . 0-334 0°500 3591 11°0 1730-2 107
* 650°C and 20kg / mm?
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0°3~0'6% wmIMLTH 7 U —FilBIv b LB L <%
TF5ErBH LT, 12% Cr jif#igic Ti %ifhod
5T LR E T T S,
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12% Cr #0535 Tl d T <hiz 2 Y — T H XUk
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fircid Timken 16-25-6 X 0, s 3 CHicififFw
HoTwv 5. L75>4>??&ﬁfmfl3():k}:' 10% BALC, DT
WHECHD.

(2) beris ( |
HimBE (500~700°C) T Y —F & XU ERER A
fIZIS DT, BEREEEE & 500~700°C CHElEL, Z ol
EHEED 2 ) -7, 3 X OBMBRE & H#E ¢ A & LT
K272 DTHD. L LIDXSTHETHMNEH
55 MG RTERERMUABEL L LRDT, 1
RS2 ) — THRELHET 52 L RNBETH 5.

Table 3. Tempering hardness of 12 percent chromium heat-resisting steels.

Sample Addit | 1150°C x1/2h —0.Q.
’ ition elemen
No ' k " as quench P90°C '550°C €00°C '650°C 1700°C
) : X 1000 h X 1000h X1000h; = X 1000hi X 1000 h
S1 | — | 497 340 . 305 | 301 282 226
S2 0-15B “ 522 337 312 315 294 235
S$3 | 0°03B+0°02N 465 352 312 300 282 230
S4 | 0°05B+0°05N | 472 347 306 i 299 275 235
§5 1 0°03B+0"10N " e00 401 339 325 293 230
S6 1 0°03B+0-15Ti 475 362 32 | . 312 286 238
S7 0°03B+0°02N +0°2W 468 331 . 306 | 291 275 233

Base composition: Cr=129,, Mo=0"8%, V=O‘-2‘-%, Nb=0'r2°/va'

— 212 —



HASM 2 54 OFEERIFBERE

1067

- Table 4. Rupture strength of typical 12 percent chromium heat-resisting steels.
: . , « . Stress for rupture in
: b ' 2
Steel name ¢ | Cr Mo w L ov N, Gther o 1000h. (kg/mm?)
! ! . ! ) ;element . £50°C
H46 (original)(® 0-15 11°0 : 0°50 — 070  0°15 — . 230 | 140
H46 (latest)D 0°15 : 115 : 0°45 - 0°30 0°25 — 1 2575 15+0
- Rex 4481 0°20 | 11°0 | 0°80 — 015 0°50 — 264 . 160
Ascolloy® 0°20 ; 120 *+ — 3°0 - 0°25 — Co 50 | 24°0 | 12°5
'C422® 0°23 . 130 ' . 1-0 10 025 . — — . 230 | 11-5
. : N+B i
. (&) . . . N N . - - .
TAF 1A 016 12°0 0°8 .02 0°2 . 02 4.550Q.03 3570 265
016 12:0 08 — 0-2 0+2 N 0-03 330 235

TAF 1B®
i (1) British type

(3) AMIHEEND 650°C it} B TR
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Fig. 1. Rupture strength of hea-tresisting

steel at 650°C.
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